
1 

 

 

Final Report for APN LCI PROJECT 

   Project Reference Number: LCI2013-02CMY(R)-Dhakal

 

 

 
 

  

 

Low Carbon Initiatives Framework 
 





  

i 
 

Understanding and Quantifying the Water-Energy-Carbon Nexus for Low 

Carbon Development in Asian Cities 

http://www.wec-nexus.ait.asia 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

Project Reference Number: LCI2013-02CMY(R)-Dhakal  

 

 

 

 

 
 
 

 

 

 

 

©Asia-Pacific Network for Global Change Research 

  



 

ii 

 

ABBREVIATIONS 
AC Activated Carbon 
AD Anaerobic Digester  
AF Anaerobic Fermentation 
AIT   Asian Institute of Technology 
ASP Activated Sludge Process 
BFP Belt Filter Press 
BIOFOR Attached Growth Biological Filtration 
[...]
Table 16: Zone wise number of TW and RW with their water production capacity 

Division DJB zone Tube wells (TW) Ranney wells (RW) Ground 
water 

production 
(MGD) 

No. of 
TWs 

Capacity 
of TWs 
(MGD) 

No. of 
RWs 

Capacity 
of RWs 
(MGD) 

South South & South-West 2782 26.7 0 0 26.7 

WW-III Yamuna flood plain 3 0.198 4 3.6 3.798 

East East & North-East 37 1.459 5 2.23 3.689 

WS-II Central & North 523 15 0 0 51.3 

West 426 6.52 0 0 

North-West 272 21.37 5 6.4 

Total   4043 73.26 14 12.23 85.49 

 

3.2.3 Waste Water Management 
 
Wastewater infrastructure of the NCT is managed by Delhi Jal Board (DJB; jal means water in Hindi 
and Sanskrit), which is an autonomous department of the Government of Delhi. NCT is divided into 12 
drainage zones with 35 wastewater treatment plants (WWTPs), 105 wastewater pumping stations 
(WWPS), and 13 common effluent treatment plants (CETPs). The boundaries of drainage zones are not 
based on topography; the zones are essentially administrative units. Two drainage zones are new, and 
work related to transport and treatment infrastructure in these two is yet to be completed. The 
wastewater is ultimately discharged into the river Yamuna, which is amongst the most polluted river 
stretch of India. About USD, 203.97 million has been invested for the restoration of river water quality 
of river Yamuna since the year 1993 (NRCD-MoEF, 2012). Despite huge investment in infrastructure 
for water pollution control, the city still has a huge gap with respect to the needs for domestic 
wastewater management, warranting more investments in near future. Only 50% area of NCT of Delhi 
is covered by underground sewerage (DJB, 2014). The infrastructure for transporting wastewater 
comprises 7200 km (GNCTD, 2012-2013) of sewer lines and 350 km of open drains (personal 
communication with DJB) and mainly carries domestic wastewater. Open drains are mostly unlined, 
and wastewater flows under gravity towards the sink. The sewerage network comprises pipes of 
reinforced concrete cement with diameters varying from 250 mm to 2500 mm. Sewerage facilities are 
provided in planned colonies, Jhuggi Jhopri (JJ) resettlement colonies, slums, and urban villages but 
not in rural areas and unauthorized colonies, slums, and JJ clusters.  
Domestic wastewater generated in NCT of Delhi is estimated at 2573 million litres a day (MLD) 
(GNCTD, 2012-2013), 30% (personal communication with DJB) is transported through the 
underground sewer network and the remaining through open drains. The average pollution load by 
NCT of Delhi in river Yamuna in terms of BOD is about 270 tonnes/day (CSE, 2011). Two drains, namely 
Najafgarh and Shahdara, contribute about 67% of the load by volume and nearly 20% in terms of BOD 
to the river Yamuna (DJB, 2004). The wastewater treatment capacity is about 2,285 MLD but only 
1,520 MLD reaches the WWTPs. WWTPs in one zone may treat wastewater generated in other zones 
also. For instance, the WWTPs at Okhla treats wastewater from South Delhi, Outer South Delhi, and 
Kanjhawala- Bawana as well. The existing WWTPs are underutilized because the collection system is 
deficient, the sewers – trunk – are choked at many places, and the pumps are often out of order. Of 
the 35 WWTPs, four WWTPs are not in operation; 22 WWTPs do not run to their full capacity; and two 
are overloaded—only seven run to their full capacity (DJB, 2014). Twenty-three WWTPs use the ASP 
and are plagued frequently with operational problems. The average efficiency of WWTPs in lowering 

                                                             
12 Primary data collection from Interviewing DJB officials, Delhi Jal Board, Delhi, 6 October 2015 



 

36 

 

BOD is about 85%. In recent years, a few decentralized wastewater systems have been installed by 
DJB for recycling wastewater.  
 

 

Figure 21: Location of sewage treatment plants and drainage zones in Delhi (DJB, 2014) 

The large-scale STPs are predominantly based on ASP, submerged attached-growth biological reactor 
(SBR), EA, and up-flow anaerobic sludge blanket (UASB) (CPCB, 2005) to achieve biological oxygen 
demand (BOD) of less than 30 mg/L in the discharge; whereas the small-scale STPs mainly rely on 
physicochemical processes followed by biological treatment to reach a discharge BOD of less than 20 
mg/L. In the present study, STPs in India were selected from two states, namely Delhi and Gujarat. It 
was ensured that the proportion of different treatment technologies used in the selected STPs is 
nearly the same as that for the whole of India based on a report published by the Central Pollution 
Control Board (CPCB, 2005). Initial visits were made to ensure that the selected STPs were fully 
functional and meeting the discharge standards; STPs that were found under-performing or non-
functional were excluded. Finally, 25 large-scale STPs and 12 small-scale STPs were surveyed for the 
detailed study. In addition, data on electrical energy use in 13 STPs run by Severn Trent Company in 
England were obtained to compare energy use in STPs in the UK and India. Table 17 presents the 
details of the municipal and institutional STPs. 
 
Table 17:   Types of STPs 

Type of 
TP 

Treatment method No. of 
STP 

Operating 
capacities 
(m³/day) 

BOD 
removed 
(kg/day) 

Outlet 
BOD 

(mg/L) 

Municipal STP     

M1 SC, GC, PST, ASP, AD, SDB 17 15 140–13 2475 1741–20 627 20–30 

M2 SC, EA, FST, SDB 3 5677–9463 968- 2392 12–23 



  

37 
 

M3 GC, ASP, TF, DAF, AD, SDB 1 75 700 10 870 25 

M4 SC, GC, FM, CF, 2stage - SBR, BFP 2 8327- 9462 1082- 1698 10–16 

M5 SC, GC, UASB, FST, Cl, BFP 1 62 459 19 237 17 

M6 SC, GC, FBR, FST, AD , Cl, BFP 1 12 491 1923 20 

Institutional STP     

I1 SC, ET, AF, MGF,CAACO, AD, SDB 1 135 39.3 18 

I2 SC,ET, GC, SBR, MGF, Cl, SDB 3 700–4164 122 –1229 5–18 

I3 SC, ET, SBR, FST, MGF,AC, Cl, BFP 2 300 –700 114 –182 16 –20 

I4 SC, ET,EA,FST, SF, AC,  Cl, SDB 2 250–12 000 95–3168 16-17 

I5 SC, ET, FBR, TS, MGF,AC,  Cl, Cf 1 700 267 18 

I6 SC, ET, PST, FBR, MGF, OT, SDB 1 45 12.69 18 

I7 SC, FM, PST,RBC, SST, SF, AC, SDB 1 24 6.5 19 

I8 SC, ET, GC, PST, ASP, SF, Cl, SDB 1 83 19.55 20 

 
Inlet BOD of large-scale STPs ranged from 150 mg/L to 275 mg/L. Of the large-scale STPs, 17 use the 
conventional treatment, namely primary treatment followed by a biological treatment consisting of 
ASP for the liquid and anaerobic digester (AD) for the sludge. Sludge is dewatered in sludge-drying 
beds (SDB), and biogas is generally flared or used for electricity generation. The generated electricity 
is used in the respective STPs. The operating capacities of the conventional STPs were 45–204 million 
litres per day (MLD) and they achieved outlet BOD of less than 30 mg/L. The other three surveyed STPs 
used EA without any extensive primary and tertiary treatments. These plants are used for smaller 
areas of a city and their capacities ranged from 10 MLD to 22.7 MLD. One of the surveyed municipal 
STPs had a two-stage biological treatment consisting of ASP and TF. Sludge is thickened by using 
dissolved air flotation (DAF), treated in an AD, and finally dried on SDB. Biogas is scrubbed using a 
biological process and is used for electricity generation. Another large-scale STP used the UASB 
process and disinfected the treated sewage by chlorination before disposal. Some biogas in this plant 
was used for electricity generation and the rest was flared, and the sludge was dewatered using a belt 
filter press (BFP). The outlet BOD was less than 20 mg/L. Two small STPs were designed for recycling 
treated sewage and their treatment method consisted of extensive physicochemical treatment using 
alum and a polyelectrolyte in a flash mixer (FM) and a clariflocculation (CF) unit. Biological treatment 
in these STPs involved a SBR. The sludge was dewatered using BFP, and the plant was designed for 
reusing the treated sewage for cooling in thermal power plants and for irrigating gardens and 
orchards. Another medium-size STP used a fluidized bed reactor (FBR). Treated sewage after 
chlorination had BOD of less than 30 mg/L. It was observed that 90% of the surveyed large-scale STPs 
were operating at 40% to 60% of their designed capacity because of choking of feeding sewer lines 
and several other reasons. The results are reported and analyzed based on the actual operating 
capacities of STPs instead of their designed capacities.  
 
The surveyed small-scale STPs primarily used physicochemical processes and biological filters. The 
small-scale STPs chosen for the survey served population equivalent up to 10,000 and had sewage 
conveyance lengths of less than 500 m. Of the twelve small-scale STPs surveyed, 3 STPs used SBR and 
used chlorine to disinfect treated water. These STPs have outlet BOD of less than 18 mg/L and uses 
polyelectrolyte for sludge dewatering. Two STPs used the EA process (capacities of 0.27 MLD and 14 
MLD) and used chlorine to disinfect treated sewage after sand filtration (SF) and activated carbon (AC). 
The STPs achieved outlet BOD of between 16 mg/L and 17 mg/L. Two other STPs also used the SBR 
process followed by AC, chlorination, and BFP for sludge dewatering. Their outlet BOD was less than 
20 mg/L, and the treated sewage was used for cooling thermal power plants. Other STPs used chemo-
autotrophic activated carbon oxidation (CAACO), a rotating biological contractor (RBC), ASP, a FBR 
followed by AC and chlorination and used a centrifuge for sludge dewatering. Another STP with FBR 
process used an ozonation tank and SDB. The outlet BOD of all the treatment methods ranged from 
18 mg/L to 20 mg/L. 
 



 

38 

 

3.3   Kathmandu 

 
Kathmandu Valley covers the capital city, Kathmandu and two surrounding metropolitan cities known 
as Lalitpur and Bhaktapur. Kathmandu Valley is the largest urban settlement of Nepal, having an area 
49.45 km2 which is home to 2.5 million inhabitants (9.1 % of total country population). Other 
municipalities within the valley are Kirtipur and Madhyapur Thimi. The valley consists of major rivers 
like Bagmati, Bishnumati and Manohara with Bishnumati, Manohara, Dhobikhola, Nagmati and Balkhu 
rivers being the main tributaries of the Bagmati River.   Kathmandu Valley lies in the Warm Temperate 
Zone (elevation ranging from 1,200–2,300 meters (3,900–7,500 ft), where the climate is fairly 
temperate. Under Köppen's climate classification, portions of the city with lower elevations have a 
humid subtropical climate (Cwa), while portions of the city with higher elevations generally have a 
subtropical highland climate. In the Kathmandu Valley, the average summer temperature varies from 
28–30 °C (82–86 °F). The average winter temperature is 10.1 °C (50.2 °F). Rainfall is mostly monsoon-
based about 65% of the total concentrated during the monsoon months of June to August. Rainfall 
has been recorded at about 1,400 millimeters (55.1 in) for the Kathmandu valley, and averages 1,407 
millimeters (55.4 in) for the city of Kathmandu. On average humidity is 75%.The annual amount of 
precipitation was 1,124 millimeters (44.3 in) for 2005, as per monthly data.  
 

3.3.1   Water Demand and Supply 
 

The present population of the Valley water supply service area is estimated to be 2.7 
million with a water demand of 370 MLD. The total water production in the wet and dry seasons is 
about 142 and 98 MLD, respectively (KUKL, 2015). 
 
Given the above numbers, the water supply operator, Kathmandu Upatyaka Khanepani Limited (KUKL) 
is clearly not being able to meet the demand with its water supply. Added to the supply has 38 percent 
of leakage, which is one of the biggest challenge for the supply. However, KUKL has considered on 
addressing this problem with a fifteen-year long project for replacing old pipes in the valley with new 
ones for leakage control, estimated to be complete in 2025 (Manandhar, 2013). This can help replace 
improve the water supply and reduce waste likewise.  However, the un-met demands have led to 
adding pipelines beyond KUKL’s systems as per request of communities. This has led to an unplanned 
distribution of water that does not follow the plan, making Kathmandu’s water distribution network 
more complex 
 

3.3.2   Institutional Settings, Legislations and Practices 
 

Table 18: Legislation regarding water resource management in Nepal 
S.N. Legislation Features 

1 Local Self Governance 
Regulation 1999 

 Sets out the powers, functions and duties of local authorities in 
relation to water and sanitation. 

 Establishes the procedure for the formulation of water related plan 
and project implementation. 

2 Local Self Governance Act 
1999 

 Establish decentralized governance structure. 

 Sets out the powers, functions and duties of local authorities in 
relation to water and sanitation. 

 Sets out which natural resources are assets of local bodies and 
empowers local bodies to levy a natural resource tax. 

3 Drinking Water Regulation 
1998  

 Regulates the use of drinking water. 



  

39 
 

  Provides for the formation of Drinking Water User Associations and 
sets out the procedure for registration. 

 Deals with licensing of use drinking water. 

 Deals with the control of water pollution and maintenance of quality 
standards for drinking water. 

4 Environment Protection 
Regulation 1997  

 Lists the water related projects required to conduct an 
Environmental Impact Assessment (EIA) or Initial Environmental 
Examination (IEE). 

 Deals with the control of water pollution and pollution control 
certificate. 

5 Environment Protection Act 
1996 

 Requires certain persons/bodies to conduct an EIA or IEE. 

 Deals with the prevention and control of pollution. 

6 Water Resource Regulation 
1993 

 The umbrella Regulation governing water resource management. 

 Sets out the procedure to register a Water User Association and to 
obtain a license. 

 Establishes the District Water Resource Committee. 

Source: WaterAid Nepal, 2005 
 

3.3.3   Water Supply Management  
 
Supply from Ground Water and Surface Water  
  

Kathmandu receives its water supply from surface sources and groundwater sources. Out of total 
water supplied by the water supply operator Kathmandu Upatyaka Khanepani Limited (KUKL), surface 
water counts for 80% in wet season and 54% for Dry season (KUKL, 2015).The remaining of the supply 
is through the ground source i.e. wells and tube wells which are mostly situated at the northern area 
of Kathmandu Valley. Thus, most of the surface sources are being tapped for the water supply in 
Kathmandu Valley (Manandhar, 2013). Surface water accounts for 116 MLD during wet season and 64 
MLD during dry season. KUKL is using 35 surface sources including small tributaries. KUKL, in its 10 
systems, gets water from surface sources like Shivapuri, Bishnumati, Alley, Boude, Nagmati, Shyalmati, 
Doodhpokhari, Lunhkot, Nakhu, Sesh Narayan, Nallu, MahadevKhola and Devki rivers. 

 

 

Figure 22: KUKL’s Water distribution systems. Source: GRDB 
 



 

40 

 

The groundwater aquifers of the Kathmandu Valley have been divided into 3 
districts: Northern (157 km2 with 59 km2 recharge area), Central (114 km2 with about 6 km2 recharge 
area) and Southern (55 km2 with about 21 km2 recharge area) (Dixit and Upadhyaya, 2005).   
 
These aquifers however have remained in a bad condition as the extraction of groundwater to meet 
the domestic and commercial demands has been increasing at a distressing rate. When JICA (1990) 
conducted the modeling of deep aquifer system to estimate sustainable withdrawal of water, the 
study suggested a safe withdrawal of 0.027 million m3/day. However, with the current recharge being 
up to 15 mm/year (0.04 to 1.2 million m3/year); extraction rate is 20 times of this amount; and reserves 
will be used up within 100 years at current rate of extraction (Pradhanang, 2012). Moreover, 
estimations are that groundwater has been decreasing at an average rate of 2.5 meters per year. A 